
Slick Track Wedge with 9HP Gas Build Sheet – Shaller

ITEM QTY DESCRIPTION
172E 30 D Rubber, 3" New HD

325A 30 U Plate New Style 3"

423 30 3'' Flat Plate with counter sunk hole

132W 1 Brake Pedal, New Style Big Pad, STW

134C 1 Brake Rod, 50 1/2" (2S)

134 1 Linkage Rod, Brake/Throttle Linkage Rod (SS), Throttle Linkage Rod (STW), 41-1/4"

676 1 Spring, Brake Housing , ST, (Spring Only)  Danly, Yellow

629 1 Brake Spring Housing-ST/Turbo

295B 1 Throttle Rod, 8-1/4" Rod (STW, KK)

296 1 Throttle End, 1/4"  Female with Stud, Right Hand  (1ea  1/4" Nylok)

605A 1 Bumper Half, STW Front 4 Extra Mounting Holes

606A 1 Bumper Half, STW Rear, 8 Extra Mounting Holes

159 8 Bushings, Brass, 5/8" ID, (Steering, Bellcranks, Brake & Gas Pedals)

160B 3 Clevis (1/4'')

193W 1 Gas Pedal, New Style Big Pad, STW

467 1 Spring, Return Brake S/T

469ASTW 2 Aluminum, Step Plate Right-Left, STW

554A 1 Aluminum, Floor Plate for STW

240 1 Spring, Return, (throttle or brake)

121W 1 Bellcrank, STW Throttle, (1-1/8 O.D. X 5")

121SW 1 BellCrank, Shaft, Throttle, STW, 6-1/2" OAL

475 1 Rotor, Carrier, 1-1/4 Billet Hub

406SC 1 Axle, Locking Collar, Steel, Split, 1-1/4" Plated, STW

470A 1 Rotor, ST  , 8.25''

410 1 Brake Caliper

665 1 Brake Caliper, Bracket

417 1 Brake Fitting, Straight

535 1 Brakeline, (2-90 Deg Fitting)

465 1 Master Cylinder/ST

416 1 Brake Fitting, 90 Deg.

400 1 Axle, Rear, ST, STW, 1-1/4" X 35-1/4" OAL

591V 1 Bearing, 1-1/4" Axle 2 Bolt Middle, New

405V 2 Bearing, 1-1/4" , Axle  4 bolt pattern, New

520ST1.
8125

2 Axle, Spacer Sleeve ST, STW, (1 13/16")

478 2 Snap Ring, Axle, 1-1/4" External

612 3 Key, 1/4'' for Axle Hub, 1/4 X 1-5/8

483 1 Sprocket Carrier, Steel

484 1 Sprocket Carrier, Steel, Bushing

200C 2 Hub, Front, 3/4'' (W/ Bearing And Seals), Short STW

537 2 Wheel, Front, S/T Extra H.D. Alum

518A 2 Tires, Cheng Shin 10x4.50-5, Raptor

200 2 Hub, Front, 3/4"  (Bearing & Seals) *(For Steel Wheels)

323HF 4 Wheels, Heavy Duty, Pair, 2-Piece,  Flat with hardware *(Powder Coated Silver)

323HT 4 Wheels, Heavy Duty (Pr.) (2-Piece), Tapered with hardware *(Powder Coated Silver)



ITEM QTY DESCRIPTION
300HD 2 Tires, ( CST) HD 12x4-5 *(Red Stripe)

315RS 2 Tube, CST 3.40/3.00-5, Rotated 45 Deg. Stem

533 2 Hub, Rear, Slick Track Heavy Duty for Alum. Rims

538 2 Wheel, Rear, S/T,  Extra H.D. Alum

519B 2 Tires, Cheng Shin 11x7.10-5 Raptor

661 2 Hub, Rear, ST 1-1/4" Bore for Steel Wheels

300HD 2 Tires, ( CST) HD 12x4-5 *(Red Stripe)

315RS 2 Tube, CST 3.40/3.00-5, Rotated 45 Deg. Stem

299B 4 Trackmaster II Tires

315TR 4 Tube, Trackmaster II 3.40/3.00-5

419 1 Motor Adjusting Bolt, Cap Only

218 1 Motor, Honda GX270 RT2 RSG2 (9 HP) with 2011  New Style Silent Muffler and Lighting Coil 
*(Upgrade Option on SS)

218B 1 Muffler Guard, 9Hp New Silent Muffler, Covers Muffler Only, with Vibration Grommets(Muffler 
must have Exhaust Deflector)

360 1 Motor Restraint Kit, STW

462 1 Motor Mount, Aluminum Plate, ST 9HP Motor

190I Fuel Line Kit, STW, 9Hp (Black Hose, Clamps, Filter) 26.5" OAL

190H 2 Fuel Line (black per ft) Gates, 1/4"

190E 1 Fuel Filter (Gas Filter)

601 1 Fuel Line, Hose Clamp, Screw Type

601A 5 Fuel Line, Hose Clamp, Spring Clamp (black hose only)

622 1 Pull Cord Holder, Carb Mount w/ Hardware, 2 Ea 6MM Coupler Nut, 2 Ea 6MM-1.0 x 16MM, 4 
ea 1/4" FW

358C 1 Muffler Support Bracket 9 HP New Style with Hardware fits 2011 GX270 Muffler

219J 1 Muffler, Exhaust Deflector, Shaller Part

641 1 Toggle Switch (On/Off)

641KW270 1 Toggle/Kill Switch (On/Off)  Wire GX270

Fuel Line,Gates Black, 1/4" (50" Vent Hose w/ Clamp)

190H 4.5 Fuel Line (black per ft) Gates, 1/4"

190G 2 Fuel Line, Bolt on 1/2" Loom Clamp

250EM 1 Sprocket 20-T M

254M 1 Sprocket 18-T M                KATY

255 1 Sprocket, Washer (upper),W/Bolt & Washer, 8mm x 35mm & 5/16 FW

296A 1 Throttle End, 1/4" Female with Stud, Left Hand

194A 1 Fuel Tank, Honda Metal GX270 with Cap

189G 1 Fuel Tank, 2.5-Gal EPA Tank with fittings and cap, fits STW

456 1 Kill Switch-Tiny Tach Bracket

641B 1 Toggle Switch Cover, Metal

468 1 Plates, Serial # (Blank)

530 1 Seat, Plastic Bucket, JAZ Large Seat

531A 1 Seat Cover, 3/4 Length for JAZ Large Seat

229 1 Seat Belt, 4 Pt., Padded

575S 1 Seat Belt Shoulder Strap Limiter *NEW

351 2 Yoke

236CC 1 Spindle, Left, Slick Track Wedge, Heat Treated

235CC 1 Spindle, Right, Slick Track Wedge, Heat Treated

723 2 Grease Zerk, Spindle



ITEM QTY DESCRIPTION
626 4 Spindle, Bearing Cap

626A 4 Spindle, Clip

245B 1 Sprocket 70-T (Black Coating)

171B 1 Drive Belt, 720-GT Mitsuboshi

260AA 1 Steering Hub New, ST

481B 1 Steering Shaft, STW New (shaft only), 17-1/8" OAL

471 2 Steering Shaft Block with Bushing, ST

305A 2 Steering Tie Rod End, Steering, Left Hand, 3/8", EFL6

305 2 Steering Tie Rod End, Steering, Right Hand, 3/8", EF6

265A 2 Steering Tie Rod, (no ends) SS, STW 3/8-24 X 11-11/16

269 1 Steering Wheel, H.D.

161B 1 Upholstery, Crotch Pad, ST

271 1 Upholstery, Steering Wheel Pads

317H 1 Wing Bracket, Bolt On, STW ea.

317E 1 Wing Support, Black Angle

607WW 1 Vinyl Characters "NO BUMPING" White, for Wing Support

349D 4 Vinyl Characters, 4"  Ea. Digit

362B 1 Kartrol Bracket, EXE Sensor Mount with 2-Washers and Nut

317FB 1 Wing, Plastic, Black

317BL 1 Wing, Plastic, Blue

317FC 1 Wing, Plastic, Carbon

317FR 1 Wing, Plastic, Red

726AA 1 Kartrol EXE Receiver (Programmable) (Red Label)for new 9HP Motor with harness no sensor

726 1 Kartrol EXE Receiver (Programmable) (Yellow Label) with harness no sensor

729 1 Kartrol EXE, Pit Control Sensor

727 Kartrol EXE Console Table Top (w/ 4 AA Rechargable Batteries & Power Supply)

727B Kartrol EXE Console Hand Held with Rubber Case (w/ 4 AA Rechargable Batteries & Power 
Supply)

730A Kartrol EXE Programmer/Tester for Red Boxes *(w/ 9V Battery)

730 Kartrol EXE Programmer/Tester for Yellow or Black Boxes *(w/ 9V Battery)

728 Kartrol EXE Pit Controller w/ Power Supply

728A Kartrol EXE Pit Control Strobe Light

810B Kartrol EXE Remote Switch, 4 Button (Switch Cable 4' Sold Seperately)

810 Kartrol EXE Remote Switch, 6 Button (Switch Cable 4' Sold Seperately)

810A Kartrol EXE Remote Switch, Cable 4'

345C Kartrol EXE Wall Mount Control Box

818 Kartrol EXE Hip Receiver wires to Console

818A Kartrol EXE Extra Long Cable (25 Ft.) For Hip Receiver

817 Kartrol EXE Hip Transmitter *(Track #)

801 Kartrol EXE Pocket Transmitter *(Track #)

527PB 1 Body, Front Fender, STW *Pair (BLACK)

527PBL 1 Body, Front Fender, STW *Pair (BLUE)

527PC 1 Body, Front Fender, STW *Pair (CARBON)

527PR 1 Body, Front Fender, STW *Pair (RED)

640LB Side Panel, STW, (Left), Black

640LCY Side Panel, STW, (Left), Caution Yellow

640LDB Side Panel, STW, (Left), Dark Blue

640LDG Side Panel, STW, (Left), Dark Green

640LLB Side Panel, STW, (Left), Light Blue

640LLG Side Panel, STW, (Left), Lime Green

640LMB Side Panel, STW, (Left), Medium Blue

640LO Side Panel, STW, (Left), Orange

640LP Side Panel, STW, (Left), Purple

640LR Side Panel, STW, (Left), Red

640LW Side Panel, STW, (Left), White

640LY Side Panel, STW, (Left), Yellow

640RB Side Panel, STW, (Right), Black

640RCY Side Panel, STW, (Right), Caution Yellow

640RDB Side Panel, STW, (Right), Dark Blue

640RDG Side Panel, STW, (Right), Dark Green

640RLB Side Panel, STW, (Right), Light Blue

640RLG Side Panel, STW, (Right), Lime Green

640RMB Side Panel, STW, (Right), Medium Blue

640RO Side Panel, STW, (Right), Orange

640RP Side Panel, STW, (Right), Purple

640RR Side Panel, STW, (Right), Red

640RW Side Panel, STW, (Right), White

640RY Side Panel, STW, (Right), Yellow

640BL Side Panel, STW, Stainless Steel, (Left)

640BR Side Panel, STW, Stainless Steel, (Right)

454 1 Hour Meter, Tiny Tach

850F 1 Brake Light, Light

850E 1 Brake Light, Switch

850K 1 Brake Light, Wire Harness, 2S    Add 7" of wire and Forked Connector


